
The Comprehensive Urban Development Programme in Hanoi Capital City (HAIDEP) 
Final Report 
MAIN TEXT 

9-1 

9 URBAN WATER AND SANITATION 

9.1 Introduction 

Water in its various forms have helped shape Hanoi—whether in a positive or a negative 
light—into what it is now. On the negative side, chronic flooding and inundations have 
continued to pose a great threat to the people’s safety and infrastructural soundness. 
Hence flood control remains an important policy agenda of the government. It has also 
been attending to the improvement and the expansion of water supply, drainage, sewerage, 
and solid waste systems to ensure safety and sanitary conditions, as well as to avoid the 
further degradation of the city’s environment. While water issues have often been a source 
[...]
view. Water treatment plants using surface water would attain this objective. 

(f) Water Demand Projection of Non-Domestic Use:  The unit water consumption for 
domestic use is based on Decision No. 50. However, for nondomestic water demand, 
neither a practical planning method nor documents are available, as indicated in 
existing planning documents. Therefore in this study, nondomestic water demand was 
estimated as a percentage of domestic demand (see Table 9.2.9). 

Table 9.2.9 Adopted Percentages for Estimating Nondomestic Water Demand 

Ratio to Domestic Water Demand 
Future Urban Area 

Industrial1) Other Demand 
1. Existing Urban Area 3% 30% 
2. Development Area 45% 30% 
Source: HAIDEP Study Team. 
1) Industrial development is expected to occur mostly in future development areas. 

(g) Daily Peak Factor: In consideration of the large demand of Hanoi City, it is expected 
that the peak factor for the daily maximum water demand will decrease with the 
improvement of the entire water supply system, e.g. improvement of the existing 
distribution network and construction of large WTPs for new development areas. The 
present peak factor of 1.40 as suggested by HWBC is considered as excessive. When 
the planned improvements to the distribution network are accomplished, the future 
peak factor is expected to be lower. It was estimated that the peak load factor of 1.35 in 
2005 will gradually decline to 1.20 by 2020. For future industrial areas, where demand 
control is expected, the peak factor of 1.10 is considered as appropriate. 

Table 9.2.10 Setting of Daily Peak Factor 

Daily Peak Factor 
Demand 

2005 2010 2015 2020 
Domestic (D) 
Nondomestic (Non-D) 

1.35 1.30 1.25 1.20 

Industrial (I) 1.10 1.10 1.10 1.10 
 

(4) Plan Formulation 

(a) Estimate of Distribution Capacity of Facilities: In order to meet the demand for 1.3 
million m3/day, the distribution capacities of facilities needs to be 1.8 million m3/day 
(see Table 9.2.11). 



The Comprehensive Urban Development Programme in Hanoi Capital City (HAIDEP) 
Final Report 
MAIN TEXT 

 9-10

1,421

616 

1,874 
1,621

0 

500 

1,000 

1,500 

2,000 

2000 2005 2010 2015 2020 2025

Year 

DMD Supply Capacity

0
00
 
m
3 /
d
ay

 

1,101 1,151 

500 

901

0 

200 

400 

600 

800 

1,000 

1,200 

1,400 

2000 2005 2010 2015 2020 2025

Year 

0
00
 
m
3 /
d
ay

 

DMD Supply Capacity

 

326 

226

39 
0 

50 
100 
150 
200 
250 
300 
350 

2000 2005 2010 2015 2020 2025

Year 

0
00
 
m
3 /
d
ay

 

DMD Supply Capacity 

 

Entire Hanoi

Southwestern Hanoi

Southeastern Hanoi

Northern Hanoi

397 

77 

294

0 

200 

400 

600 

2000 2005 2010 2015 2020 2025 

Year

DMD Supply Capacity0
00
 
m
3 /
d
ay

 

 

1,421

616 

1,874 
1,621

0 

500 

1,000 

1,500 

2,000 

2000 2005 2010 2015 2020 2025

Year 

DMD Supply Capacity

0
00
 
m
3 /
d
ay

 

1,101 1,151 

500 

901

0 

200 

400 

600 

800 

1,000 

1,200 

1,400 

2000 2005 2010 2015 2020 2025

Year 

0
00
 
m
3 /
d
ay

 

DMD Supply Capacity

 

326 

226

39 
0 

50 
100 
150 
200 
250 
300 
350 

2000 2005 2010 2015 2020 2025

Year 

0
00
 
m
3 /
d
ay

 

DMD Supply Capacity 

 

Entire Hanoi

Southwestern Hanoi

Southeastern Hanoi

Northern Hanoi

397 

77 

294

0 

200 

400 

600 

2000 2005 2010 2015 2020 2025 

Year

DMD Supply Capacity0
00
 
m
3 /
d
ay

 

 

(b) Development Plan: The development plan for the water supply system in Hanoi was 
worked out based on the existing demand and projects and done in a way that supply 
capacity would meet the demand in the whole of Hanoi and in each service area (see 
Table 9.2.12). The demand-supply balance was further analyzed over the years 
leading to 2020 (see Figure 9.2.2). Results show that there will be a shortage up until 
the existing and proposed projects are completed around 2010. Once they are in 
operation, this problem will be solved. However, facilities should be developed 
continuously so that supply will be able to keep up with the ever-increasing demand.  

Figure 9.2.2 Daily Maximum Distribution and Supply Capacity  

       
 
 
 
 
 
 
 
 
        
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



The Comprehensive Urban Development Programme in Hanoi Capital City (HAIDEP) 
Final Report 
MAIN TEXT 

9-11 

Table 9.2.11 Daily Maximum Distribution of Water for Facility Development Plan 

Peak Factor 
Year Service Area Net Demand 

(000 m3/day) 
Physical 
Loss (%)

Daily Ave. 
Distribution (D) & (Non-D) Industri

al Use 

Daily Maximum 
Distribution 

(000 m3/day) 
Southwest 
Southeast 
North 

427 
64 
64 

16 
16 
16 

508 
76 
76 

1.35 
1.35 
1.35 

1.10 
1.10 
1.10 

674 
100 

98 

2005 

Subtotal 555  660   872 
Southwest 
Southeast 
North 

542 
111 
135 

15 
15 
15 

637 
131 
158 

1.30 
1.30 
1.30 

1.10 
1.10 
1.10 

814 
164 
197 

2010 

Subtotal 788  926   1,175 
Southwest 
Southeast 
North 

657 
154 
214 

15 
15 
15 

773 
181 
251 

1.25 
1.25 
1.25 

1.10 
1.10 
1.10 

951 
221 
305 

2015 

Subtotal 1,025  1,205   1,477 
Southwest 
Southeast 
North 

807 
212 
319 

15 
15 
15 

950 
248 
374 

1.20 
1.20 
1.20 

1.10 
1.10 
1.10 

1,124 
292 
394 

2020 

Subtotal 1,338  1,572   1,810 
Source: HAIDEP Study Team. 

Table 9.2.12 Facility Development Plan  
Unit: 000 m3/day 

Source 
Area Capacity and Development Daily Max. 

Distribution Ground-
water 

Surface 
Water Total 

Balance 

1. Existing Capacity (as of 2005) 
2. Reduction1) 
3. Development-1 (ongoing) 
4. Development-2 (VINACONEX-1) 
5. Development-3 (HAIDEP:WS-1, -3 and -5) 

(873) 
 
 
 
 

616 
-99 
204 
0 
0 

0 
0 
0 

200 
500 

616 
-99 
204 
200 
500 

 
 
 
 

 
Subtotal (1 to 5: up to 2010/11) 1,155 721 700 1,421 266 

6. Development-4 (VINACONEX-2)  
  Water Demand in 2015 

 
1,477 

 200 200 
1,621 

 
145 

7. Development-6 (HAIDEP:WS-2, -4 and -6)   250 250  

Entire Hanoi 

Total (1 to 7: up to 2020) 1,810 0  1,871 61 
1. Existing Capacity (as of 2005) 
2. Reduction1) 
3. Development-1 (ongoing) 
4. Development-2 (VINACONEX-1) 
5. Development-3 (HAIDEP:WS-1) 
Subtotal (1 to 5: up to 2010) 

(674) 
 
 
 
 

814 

500 
-99 
150 
0 
0 

525 

0 
0 
0 

200 
150 

350 

500 
-99 
150 
200 
150 

901 

 
 
 
 
 

87 
6.Development -4 (VINACONEX-2) 
Water Demand in 2015 (1 to 6) 

 
951 

 200 200 
1,101 

 
150 

Southwest 

7. Development-6 (HAIDEP:WS-2) 
Total (1 to 7: up to 2020) 

 
1,124 

 
0 

50 
50 

50 
1,151 

 
27 

1. Existing Capacity (as of 2005) 
2. Development-1 (ongoing) 
3. Development-2 (HAIDEP:WS-3) 
Subtotal (1 to 3: up to 2010/11) 

(100) 
 
 

164 

39 
37 
0 

76 

0 
0 

150 
150 

39 
37 
150 
226 

 
 
 

62 
Water Demand in 2015 221   226 5 

Southeast 

4. Development-3 (HAIDEP:WS-4) 
Total (1 to 4: up to 2020) 

 
293 

0 
0 

100 
100 

100 
326 

 
33 

1. Existing Capacity (as of 2005) 
2. Development-1 (ongoing) 
3. Development-3 (HAIDEP:WS-5) 
Subtotal (1 to3: up to 2010/11) 

(98) 
 
 

177 

77 
17 
0 

94 

0 
0 

200 
250 

77 
17 
200 
294 

 
 
 

117 
Water Demand in 2015 304   294 -10 

North 

4. Development-6 (HAIDEP:WS-6) 
Total (1 to 4: up to 2020) 

 
393 

0 
0 

100 
100 

100 
397 

 
1 

1) Prevention of groundwater use due to heavy contamination and shift to surface water. 



The Comprehensive Urban Development Programme in Hanoi Capital City (HAIDEP) 
Final Report 
MAIN TEXT 

 9-12

Northern Water Supply Area

Southeastern Water 
Supply Area

Southwestern Water
Supply Area 1

VINACONEX Water
Supply Area

Da Rive
r I

200,000

Da Rive
r II

200,000
WS-1 (~2010)
150,000m3 /d

WS-3 (~2010)
150,000 m3 /d

WS-4 (~2020)
100,000 m3 /d

Southwestern Water
Supply Area 2

WS-5 (~2010)
200,000 m3 /d

WS-6 (~2020)
100,000 m3 /d

WS-2 (~2020)
50,000 m3 /d

Northern Water Supply Area

Southeastern Water 
Supply Area

Southwestern Water
Supply Area 1

VINACONEX Water
Supply Area

Da Rive
r I

200,000

Da Rive
r II

200,000
WS-1 (~2010)
150,000m3 /d

WS-3 (~2010)
150,000 m3 /d

WS-4 (~2020)
100,000 m3 /d

Southwestern Water
Supply Area 2

WS-5 (~2010)
200,000 m3 /d

WS-6 (~2020)
100,000 m3 /d

WS-2 (~2020)
50,000 m3 /d

WS-3 (~2010)
150,000 m3 /d

WS-4 (~2020)
100,000 m3 /d

Southwestern Water
Supply Area 2

WS-5 (~2010)
200,000 m3 /d

WS-6 (~2020)
100,000 m3 /d

WS-2 (~2020)
50,000 m3 /d

(c) Proposed Plan on Water Treatment Plant Development: The development of six 
water treatment plants by 2020, three of which should be completed by 2010 (ie WS-1, 
WS-3, and WS-5), is proposed. Raw water must not be groundwater but surface water 
from the Red and Duong rivers (see Table 9.2.13). 

Table 9.2.13 Water Treatment Plant Development Plan 

Stage Plant Name/Location Capacity (m3/day) Development 
No. 

First Stage 
(2006 - 2011) 

1) Thanh Tri 
2) Thuong Thanh 
3) Dai Mach 

Subtotal 

150,000 
150,000 
200,000 
500,000 

WS-1 
WS-3 
WS-5 

 
Second Phase 
(2012 - 2020) 

1) Lien Mac 
2) Thuong Thanh 
3) Dai Mach 

Subtotal 

50,000 
100,000 
100,000 
250,000 

WS-2 
WS-4 
WS-6 

Total (up to 2020)  750,000  
 

Figure 9.2.3 Proposed Water Treatment Plants and their Service Coverage Areas 

 



The Comprehensive Urban Development Programme in Hanoi Capital City (HAIDEP) 
Final Report 
MAIN TEXT 

9-13 

(5) Water Treatment Facilities 

Treatment plants using the Red River water should have the following facilities (see Figure 
9.2.4):  
(a) Pre-settling: Turbidity and SS of the Red River in dry season are 48 NTU and 210 

mg/lL. During the rainy season turbidity increases to 210 NTU, but the SS remains at 
205 mg/L. Coagulant requirement is in proportion to turbidity and SS concentration. A 
pre-settling process might be effective to reduce coagulant consumption. If inclined 
plates, or tube settling devices, are used in the process, turbidity reduction would be 
more accelerated. 

(b) Coagulation and Sedimentation: Coagulation process is essential to treat this water, 
and polyaluminium chloride (PAC) would be the most probable coagulant because it is 
insensitive to pH and alkalinity changes. Aluminium sulphate - Al2(SO4)3 - could be the 
alternative. There are many types of sedimentation tanks. However, a vertical flow type 
high rate clarifier would be appropriate because sludge from the tank could be better 
disposed of into the river without any treatment. Since the clarifier has a simple 
mechanism sludge collector the maintenance would be easier than the other types.  

(c) Rapid Sand Filtration: Self-wash and gravity type rapid sand filters with air-washing 
may be appropriate. This filter is a simple structure and has no complex mechanical 
and electrical equipment. 

(d) Disinfection: Disinfection should be carried out through the use of sodium 
hypochlorite instead of chlorine gas. Sodium hypochlorite is a safe chemical and 
nowadays many plants are changing from gas to hypochlorite. 

(e) Sludge Management: Sludge management facilities, such as thicker, dewatering 
facilities, would not be necessary. The amount of solids in sludge discharged from 
water treatment plants is negligible compared with that of solids in the Red River flow. 

Figure 9.2.4 General Plan for Water Treatment Plants 

Reservoirs

Reservoirs

Adm.
Building Building

Chemic. Trans.
Pump S.

(CL  Mixing T.)2

Rapid Sand
Filters

Supply Area

R
iv

er
 B

an
k

P

P

Red River

W. Tank
F.Washed

(Alternative)
Pre-Settling Coagulation &

Sedimentation BIntake P.
Settled S.T. Disinfection

 1) Sludge management Facilty*

 1)*

 



The Comprehensive Urban Development Programme in Hanoi Capital City (HAIDEP) 
Final Report 
MAIN TEXT 

 9-14

(6) Improvement of Transmission 

Transmission pipelines which will be required in 2020 are outlined in Figure 9.2.5.2 

Figure 9.2.5 Outline of Proposed Transmission Pipeline Network 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

                                                  
2 The outline of the proposed transmission pipeline network was prepared in late 2005 when the master plan was 

formulated; therefore the VIWACO water service area shown is separated from the HAIDEP system. The area 
will be incorporated in the service area of the new water company being formed through a reorganization. 

g

351 

pg
gg

Existing Pipe Line 

Proposed Pipe Line 

Reservoir 

Thuong Cat 

N. Thang Long 

Gia Lam 

WS-3,4 
WS-5,6 

Tuong Mai 

Nam Du 

WS-1 

Long Yen

Ngo Si Lien 

Mai Dich 

Ha Dinh 

Ngoc Ha 

Cao Dinh 

HAIDEP Water 
Supply Area 

VIWACO Water Supply Area 

WS-2 

Yen Phu 

Phap Van 



The Comprehensive Urban Development Programme in Hanoi Capital City (HAIDEP) 
Final Report 
MAIN TEXT 

9-15 

(7) Organizational Improvement 

The Prime Minister’s Decision No. 94/2005/QD-TTg, of 5 May 2005, is a road map for 
some SOEs in the urban water and sanitation sector of Hanoi City. The Decision ratifies 
the restructuring and reorganization of various SOEs under the HPC, including HWBC and 
HWBC No. 2. Reorganization plans for the HWBC and HWBC No. 2 have been prepared, 
following a parent-subsidiary company model. The rationale for this conversion is for SOEs 
to operate in areas with extraordinary economic and social disadvantages and where the 
private sector is not interested in investing in. The reorganization is expected to result in 
less intervention from TUPWS in the water sector. However, the HPC’s control over the 
new company will be retained. 

Under the reorganization plan, HWBC’s current administrative section and production units 
(i.e. WTPs) will be under the parent company which will have three subsidiary groups: (i) 
single-stockholder companies, (ii) joint-stock companies, whose majority voting powers lie 
with the parent company; and (iii) associated companies, in which the parent company has 
a minor stake. Water distribution companies will comprise the single-stockholder 
subsidiaries. Construction and materials procurement companies will form the joint-stock 
companies. Associated companies will include VIWACO, a water distribution company that 
covers part of the southwestern area, which will use water supplied by VINACONEX. 

The organizational structure for the new water company will depend on the progress of 
facility development and the expansion of service areas. In setting the size of its staff, the 
number of staff per 1,000 connections can be used as a basic unit. As of 2005, HWBC 
employed about six staffers per 1,000 connections. HWBC No. 2 has about nine staffers 
per 1,000 connections. The new water company is expected to have fewer personnel. 
Supposing that the number of connections will double by 2020 and the number of 
personnel per 1,000 connections will decrease to five, the number of personnel in 2020 
should be around 3,500. 

 



The Comprehensive Urban Development Programme in Hanoi Capital City (HAIDEP) 
Final Report 
MAIN TEXT 

 9-16

Figure 9.3.1  Target Area for 
Drainage System Development 

9.3 Drainage System 

1) Orientation 

According to the HIS, most residents in Hanoi’s urban areas suffer annual inundations 
reaching 10cm or more. Although serious physical damage from the annual floods has not 
been reported, frequent inundations worsen road conditions and deteriorate sanitary levels 
in the city. In the southern part of the Red River, the traditional drainage systems, which 
consist of drainage channels, ditches, and combined sewers, cover about 35 km2 of the 
urban core and its surrounding areas. However, due to the systems’ limited capacity, 
residents in these areas suffer from frequent inundations every year. Except for the urban 
core and its surrounding areas, artificial drainage systems have not been developed. 
Mostly natural systems, such as small rivers, lakes, and irrigation channels, function as 
drainage systems.  

Urbanization often causes an increases in the frequency of inundations because lakes, 
ponds, and paddy fields, which retain storm water are reclaimed and converted for urban 
purposes. Urbanization also initiates the building of concrete structures and asphalt roads, 
which accelerate storm water overflows on ground surfaces. Thus, inundations are more 